LTIMATLE

Y I0)JSCATEJRADIOICONTROIRTOURING
10,

[ )
I'\-\..-"

Lot L e

o s
S Ly 15




Specification / BA{lIEEIA

BEFORE YOU START

Before building and operating your 3RACING SAKURA ULTIMATE, you must read through all of the assembly instructions of this instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin
assembling. Make sure you review this entire manual. We cannot accept your SAKURA ULTIMATE kit for return or exchange after it has been partially or fully
assembled.

HAQIIT S

3RACING SAKURA ULTIMATEOHHIZI T 2 #{F ¥ SElicld. & ¥ e EhBEE F Bt i o TR L THY BEGWA A= F RIS, Z2 0" BEL
HFFEV, ETOIETEEZLLBEMIGOTTERLTHS, 2V 20U TESIES TEL BEEHAED 2RSSR R CHAHC EEREMH T T, BGRO—ER,
N THBETTICEYELRES. BMAeOARERY ERGEER—UTEEHAOT.OTRIESNEY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk o
find the latest updates, set up information, optfion parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEEADYR—F

HmICRE T SRR R ORBE S BLTEYETHA HIOBRICCRENHLBEIEHTEICIRACING T R—FF— LD A —) jp@3racing.com.hk [BHAZET
G THERE T EWEE, R a0 751 Fhttp:/ fwww 3racing.com hk TREFEE . v 7 v TORERL. A 73—V RUEFOMOBROREEECE
W E T B B ERICSRF L TCHAWC AL 2 TESRMIGN I LET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand, For provide the maximum performance, we have a full line upgrade parts for our SAKURA ULTIMATE, Using any third party parts
on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting directly or indirectly
from the purchase, ownership or use of the product.

LZEiEE

BanDll 1L T KICKFRFT SRIICE., BREEREE HFi G > T EEREICHRENTELV. BRGAEREF B SEAICEVWT. WO TEBBETELLIICERED
BHTFEL, REBOEEERIFET BTHIC, SAKURA ULTIMATERAEO T v 77 L— F ) —XERELTEVEL . B=E DB (BRACINGT v 79 L— Ko LI OmER)
EFHEWVCEVETE @REOFRIHI T CIEEGVET. BEFREEIC. ZVWEBENICRGECRBATIL. 2TOREEAP. ER L. AR OFRIEHLGEECHEER
TAHIEITHEVET,

Tool Include / EmilcEHV/—Ib: Specifications / BERZAAN Y :
Length/££& : 434mm
#2000 (without Body & Foam Bumper/ T & 74— I\ \—HE s EtA)
Oil Width/£1& : 184mm
#2000 Cil #350 Ol Tumbuckle Tool - 3
#2000 #Iffu #350 ahlsru.r %JT;ﬂ?-yifﬁi_;E”Qmm Wheel Base/H1—Ib_—2Z : 257mm
Updated Instruction Manual / Set-up Sheet / Set-up Mnnu::l,:" Gear Ratio Chart : TFEGﬂ{FfR}ff‘P'F al fF«‘rE} :F163mm / R161mm
BRI /v Py TR/ Y Ty TR / FTLAEE Gear Ratio/£7L/4: 2:1 (40T/20T)
English Version / EHHE: hiTD:ffﬂS.arﬂEiﬂQ.hk WE|QhTK%ﬁEE . ADD[D}{ ]35{]9
Japanese Version / BEEBE: hitp://www.3racing-jp.com

Tool Required / AELEY—Ib :

|_" 1.Amim Hex Wrench
’ 1.5mm Bl F
L= 2.0mm Hex Wrench
20mm Sl T
- 2.5mim Ball Oriver Hex Wranch
2.5mMm SBER—ILET I —
e el PLIERS WIRE CLTTER SCISS0RS
[t 40mm Phillips Screwdriver 75— TA X —Hry8— A
ﬁ 5.5mim Hut Driver
- U e e | 5.5PTITY F o b S
- CA GLUE THREAD LOCK
7 C
/7 — [ ) A s 257 F S
HOBBY KNIFE TWEEZERS
Iy R— RF—U—<— E bk
Contents / Bi#
1. Gear Differential , Center Gear Adaptor & Solid Axle / 777, 28— ¥TTF8 78—V )vFTFIAIl - 3-4
Bl B T e b R s e e 5-64
3. Bulkhead & Motor Mount / 1ol & E—F—F /b - - - - 7
4, Belt Tension Seftting / ~IV 7223 /BE 7-8
5. Meering System / AFFU AT ATFE ------------------ o 9
é. Front & Rear Bulkhead Cover / 7002/ &UF - VI ANYFRIS— - - -~~~ -~ -~ - - - i i i i i b v 10-11
7 Front & Rear Slabilzer 2 F R s R R e s s R R R R R e R R R R R R R R R R S R s R R S R R R R R R R S R R SRR R R s s R Ra R R aa: 12-13
8. Front Knuckle , Rear Up Right & Upper Linkage / 70 k-Fu oI, JP-Fo oAb & FunN—= -2 14 - 15
9. Oil Shock [ A ILivavs 16-17
10. RC Unit Installation / RCa2 = FoERYHF 18 - 20
11. Bumper & Body Post / 1NN —&FRF1—HKAF - 20 - 21
12. Kim Assemmbly J VL0 YC ------\-\------------»---- - -\ - -\ -\ -\ -\ -\ - -\ - o _—_———_—_—_—_—_—_——— - 22
13. Parts Include / B mIc S a /N — Y - 23 - 29




1. Gear Differential , Center Gear Adaptor & Solid Axle / #7577, /32— -¥77H4 72— & VY)Y 7RI

M2.6 x B Flat Screw (4)
M2.6x B 7ZwkAT) 21— (4]
M2 x 10 Pin (2]

M2 x 10 B2 (2]

P5 O-Ring (2)
PS5 QU4 (2)

3.5mm Cross Pin (1)
3.5mm 02> (1)

10T Bevel Gear 0.8 Pitch {4)
g 10T~<~LF70.8E v F (4)

I

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5 x 9.5 x 0.2mm A~—1— (4)

M5 x 15.4 x 0.3mm Spacer (2)
M5 x 15.4 x 0.3mm AN—H— |

)

Differential Quter Join
TP 7R—=a12k (2)

Gear Differential Gasket (1)
FrPTF7HA R (1]

40T Gear Differential Cover (1)
40T F777H711— (1)

Gear Differential Hn::u:*;ing (1)
FFF TN (1)

#2000 FZiYe]

0“ #2000 #-1JL

Gear Differential / 777

M5x15.4m.$~ 2

spacer _

Aot '
/ O-Ring

Step 1

40T Differential Cuter Jaint

—_— T AT A b

FFFIhI—

e #2000 Ol
Ll #2000 -1l
i Lse litfle oil)

(e W -G S il S

18T Bavel Gear 0.8 Pitch
18T~ FTFLEE v F

Gear Differential Housing
FTFTF A2

#2000 Ol

#2000
L= #2000 ol

(Use litfle oil)
(LA LT Tl

Differential Outer Joint

M2x 10 FATF YR =g

M5 % 154 x0.3mm

spacer
Ar——

my

18T Bevel Gear 0.8 Pitch
18T~ L 7B v F

After instaling the 187 Bavel Gear, fill Differential
Housing with encugh oil fo completely cover the
18T Bevel Gear as shown in the left diagram.
18T F P RIS EL RIS, EEOL 31

18T F FERESEEATIVET NG TD
RICARTEEL,

2)

t(2)

10T Bevel Geaar 0.8 Pilch

10T~ L ¥ P0EE T
T -
@“‘%f E%@\
N 'S M35 % 9.5 % 0.2mm
m

3.5mm
MIE x5 x0.2m . Spccer
M2.6 x 8 Si‘Ep 4 Spacer ?rass liln ,.-:.F?“'«: +
Flat Screw An—Y— it
FSw kA 2— /(@\ @
X 10T Bevel Gear 0.8 Pitch A

10T~~LFEFOBE Y F

#2000

Qil
#2000 il
#2000 A1

Gear Differential Gasket
FFFIHAF Y

After installing the 10T Bevel Gears, fill
Differential Housing with encough oil fo
completely cover the Cross Pin as shown
in the above diagram, sSlowly rotate the
Cuter Joint cup fo remove any air bubbkes
frapped under the Bevel Gears.

|07~ TR E LRI,
FEOESICYOAE A EHERIEET 1 ILE

F AN AT ORPIEANT EEL.
AAgbFETFORISAEN SRR ARS8
WP A=A MR (UERLT OREEL,

i3




1. Gear Differential , Center Gear Adaptor & Solid Axle / ¥7 57 , ¥/ 82— -¥774 72— & V) F79RIb

M3 x 8 Button Screw (3]
M3 x 8 Ra A a— (3)

MI10 x 15 x 4 Bearing (4)
MI10 X 15 x 4 X724 (4)

Bearing Holder - A (2) / B (2]
RV RIVE—- A (2) /B (2)

Solid Axle Body (1)
VU FFOR bR T s — (1)

40T Pulley (1)
40T F—1)— (1)

[]b M3 x 14 Button Screw (2)
M3 x 14 R2201)1— (2)

% Solid Axle Spacer (1)
2 Iy RPOZAN—H— (1)

Solid Axle Spool Cup (2]
VI ETFORIAT =LAy T (2)

Bedring Holder - A
ATV TR — - A

Solid Axle / VU k7oAl

Solid Axle Spool Cup
W EP AN T —IVh

PR 14

Button Screw
RRA A 2 —

L

Bearing Holder - B
AT RN —- B

Assembled View
FHII[H]

MIx 14
Button Screw

Bearing Holder - B AR ) 32—

ATV T e — - B

gL

solid Axle Body
Wby FraZ il wa—

Solid Axle spool Cup
Vil FFRaZ LA —I1lbire

MIOx T5x 4
Beanng
P

MIOX 1ox 4
Bearing
T

Solid Axle Spacer
W FTFaRIbAAs—H—

MIx 8
Button Screw
PR Za)a—

Bearing Holder - A
AT TR — - A

Note : When installing the left and right Spool Cups, make

sure the notches are aligned resulting in the left and right
driveshaft pins will always be leveled with each other.

CHE EEADAT Ay T ERISIERIC. EAEDESA Ty 7 RE D
EHWIKFILRAEI/ v FHERETNAEEATRELTUIE L,

Assembled View
HHII X




2. Suspension Arm / HX7—L

Graphite Chassis (1)
G277 v —2 (1)
M6 x L3 x 0.2 Shim (4]
M6 x L3I x 0.2 4 (4)
5.8mm Ball Stud (2)
5.8mm F—ILAFVEF (2)

M3 x 8 Flat Screw (8]
M3 x8 7owkA7')1— [8)

M3 x 8 Set Screw (2)
M3 x 8ty k21— (2)

M3 x 12 Button Screw (2)
M3 x 12 REsRZ7)a—(2)

- Fﬁ"-ﬂ-iﬂ
\O_r—— O/

Suspension Mount FR+0 (0 Degree) (1]
YA RFR+0 (0F) (1)

™ fasiss
MR EIRE

RF-0 Suspension Mount - Left (1) / Right (1)
RF-0 H A=k - &R (1) /&R (1)

|

MG = L3 w02

Shirm
e ds

i

| M3 x 8
Flat Screw

Front Suspension Arm (2)
ZOVE-HATF—L(2)

Left / =

MIx 12

FovkATa—

Button Screw
R AT ) a—

Setl Sorew

samm  E¥RAIUa— Front Suspensicn Arm i
Ball Stud Lok L2t #H17 X
L RS

EF-0 Suspension Mount - Right ,/%

RF-0 A<k - 56

=l

RF-0 Suspension Mount - Left —

_ . MG % L3 1 0.2
BIFFO "L gr 0y 2=k - 24 i Shlr‘rf "
Y

Suspension Mount FE+0 (0 Degree)
H A2 kFR+0 (08

raphite Chassis
FZI7A - —

A3 x 8

Flat Screw
FupAiUa

A GLUE (notf included)
CA FIl— (BRCRESEATOERA)

3

Assembled View
#H17 ]

Assembled View

MNote : Plecse repeat steps for Right Side assembly.
CAE BRIDHETIRA T T ERUELT AL,

( )




2. Suspension Arm / HX7—L

@[ M3 x 6 x 1.0 Spacer (8)
M3 x 6 x 1.0 A~—1H— (8)

[— Pivot Ball (8)
L By RiR—1l (8]

G:E 4.8mm Ball Stud (2)

C 5.8mm Ball 5tud (2)

4.8mm K—VA% Y R (2)

5.8mm F—ILAZYEF (2)

M3 x 8 Flat Screw (4]
M3 x 8 7w kAT )1— (4)

M3 x 8 Set Screw (4
TR “

M3 x 8 EvhkAZ)a1— (4]

[ﬂ- M3 x 12 Button Screw (2)
M3 x 12 RavRZU2— (2)

M3 x 46 Pin (4]
M3 x 46 2 (4]

ol

e

B D;ﬁﬁ#@ﬂé

O

suspension Mount FF+0 (0 Degree) (1)

H AT RFF+H0 (0E) (1)

Q—"0

[]]]0] ¢ s028% ©

O

2

suspension Mount RE+0 (0 Degree) (1)
H 227 RR+0 (08) (1)

Rear Suspension Arm - Left (1)

D77 A7 — - ER(T)

Rear Suspension Arm - Right (1)

)7 - A7 — L -Ef (1)

1‘:'5}3_

Front Suspension Arm
F0FYAF—L

M3Ixax 1.0

spacer
Ao——

EE’ % 46 Front Suspensicn Arm
E[l ZO0Vk-HIAF—1
T T ' F’i*-_;ir::’rhﬂjcjll )
E-’ vV ae—) 1
Assembled View
=
suspension Mount FF+1 {0 Degree) %H_LL@
MIXE A2 RFF+] (0
Flat Screw
FaubA)1—

Rear Suspension Arm / U7 -4 A 7—L

A2 % 12
Bufton Screw
MR AT )1—
5.8mm
Ball Stud
¥ :—.II.-";-. e
M3 % B i e
Sel Screw

rbZ )1 —

Rear Suspensian Arm - Left
Nt 2 T = [ - T

Assembled View &

Sel Screw b
4.8rmm A L4201 %Eu
Ball Stud
b e P -

Note : Please repeat steps for Right Side assembly.
CHR  GRIOHEIIRERA Ty T ERNELTLEW,

Redr Suspension Arm - Lef M3Ixax 1.0
s e AL P 3

Fiveot Boll
Eavbai—ile

Fin
e
N MAxsx1.0

spacer
AR —t—

,!-, T auspension Mount ER+0 (0 Degree]

\’/} 27 FRRA0 (O] N\ i
M3 X 8 Assembled View ™

Flat Screw

e =S B $HT




3. Bulkhead & Motor Mount / I1\IbIAYEF & E—2—J/b

Center Pulley Mount
ek ] —. =
M3 x 6 Flat Screw (13) g T-U—RE

M3 x 6 75w kR5)1— (13]

Bulkhead - B =5 Bulkheod - A
@ Plzaee k- B Sl oyt - A
"1. 2.2y 1:; o

rotor Mount
==}

Bulkhead - A
FATI Kir ZaiT] oy}
i Bulkhead - B
Soow - B

Bulkhead - A (2)
NIV~ - A (2)

Bulkhead - B (2
JLEAYE -B (2)

Flat Screw
FovpkAI)2—

000 |

.........
Sl )

M3 X &

Flat Screw
FwlkAS)

' Flat Screw
Motor Mount (1) 75whAZa

E—R2—<2 (1]

Center Pulley Mount (1]
\ ErE—T——-<0 (1]

| @I | 1

4. Belt Tension Setting / NILbF2a VR E

BAG 1 ] BAG 4

D- M2 x 5 Flat Screw (2)
M2x5 72w kA9)a— (2)
M3 x & Flat Screw (2]
M3 X672y kAT)2—(2)

Front Belt - 516 (1)

YT TY
. ZOZ kgL - 516 (1)
AAARSS

Feaor Belt - 189
Y-yl - 189

Front Belt - 514 il
O Yl - 514 p P

Center Gear Adaptor

M3Ixé P i i
Sy Hleline D “ } FII:_‘EPISEFE\T’ toa— - R¥TTFETSE
77~k - 189 (1) ?Tﬁ%HJ
*-f M2 X 5 }:‘:
ﬁr, Spur Gear Heolder (2) F:J?:-T-}SE .ﬁl '

2IS—E 7 FILE— (2)
Spur Gear Holder
B \ zx*:—ﬂrffr_hwi :
- i
.;-""'-Fdf

Flat Screw ,..-"""""

) FIubkR P )T—
=" Spur Gear Holder 2
. M2 x5
AIN—F TR A —
: o Fky Screw
Center Gear Adaptor (1) 75wk AZYa

oz —-FrTET2— (1] 7



4. Belt Tension Setting / NILbF/2a VR E

M1.6 x 5 Socket Screw (4]
[ 6 % 5 v hr kRS a— (4

Gear Differential

Ml.&x 5
socket Screw

Default belt tension setting
BE~IL b Froa s BE =

Front
Z0Oxk

Solid Axle

YUSEPORIL

Note Position
UEFE

Ml.&EX S

Lockal Screw
el o S B |

Default belt tension setting
BLE Ul T o9 BHE

MNote Position
UEFE

Rear
7

socket Scraw
Wik A4

Socket Scraw
A1 —

-8 -




5. Steering System / RF77V /AR TLs

©)

M3 x & Flat Screw (2)

M3 xé&7ZvkA7)a1— (2)
M3 x 8 Flat Screw (3)

M3 x8 Z7ZvkA7)1— (3]
M3 x & Button Screw (2)
M3 x & RR2/RT)a— (2)
4.8mm Ball Stud (1)
4.8mm F—jLAZ v (1]

O:ﬂ]]' 4.8mm Ball Stud (M3xémm) (2)
4.8mm FR—JLASR v F (M3xémm) (2)

M3 x & x 1.0 Spacer (2)
M3 x & x 1.0 Z—4— (2]

M3 x & x 2.0 Spacer (1)

Ol
O

|}

O

M3 x 6 x 2.0 ZA—H— (1)

M3 x 0.2 Stainless Steel Shim Spacer (4]
M3 x 0.2 A7 LA AF—Ibi LAN—H— [4)

M5 x 0.2 Stainless Steel Shim Spacer (2)
MS x 0.2 A7 LA AF—ibis LAN—T— (2]

M3 x 6 x 2.5 Bearing (2
M3 x 6 x 2.5 X770 (2)

M5 x 8 x 2.5 Bearing (4)
ME X8 x 2.5 <7750 (4]

M8 x 10.5 Steering Post (2]
MB x 10.5 A7 7T HRAR (2)

[

Steering Arm - Right (1)
ARFTVT— L - 54 (1)

4.8mm Ball Stud (M3xémm)
4.8mm F—ilZ 4w F [M3xémm)

Steering Arm - Left (1)
AT T T — - F (1)

¢

Steering Link Holder (1)
AT 7)) — (1)

—/0 O

Steering Link (1)
AFTVY)2% (1)

&

:

)

4.8mm
Ball Stud

M3Ix&x 20
Spacer

steering Link
AT TN ) iy

M3Ix B8
Flat Screw
FulkAA )a—

M3 X &

Button Screw
TR AT ) a—

MEx 0.2

Stainkess Steel Shim Spacer
AT e A AT Nete D A s

M3 x 0.2 =
= stainless Steel shim Spacer - -
< ATl AF— I A1 —
. Steering Link Holder
@\ AF TPVl o
I
= M3 X 6% 2.5
I Bearing
A

M3 x 0.2

M8 x 10.5
steenng Fost
AT TUATEAR

M3 X A

Flat Screw
ARk A ) a—

I

Steering Arm - Right
ATTFUTTF—b - B s

Stainless Steel Shim Spacer ﬁ
AT Al Ao AF— s A ——

Assembled View

MSx B x2.5

Bearing
Wl W)

steering Arm - Left
ArTUTT— 4L -

MExBEx25

Bearin

nﬁru:s% M3 % 8
Flat Screw

FouRAS N1 —




6. Front & Rear Bulkhead Cover / 78/ b&YVY7 - INIVIANY FHIN\—

M3 x 8 Flat Screw (8)

M3 x8ZZvkA7)1— (8]
M3 x 10 Flat Screw (4)

M3 X 10 75w bRT1 21— (4)
M3 x & Button Screw (4)
M3 x & RR2/AT)1— (4]
M3 x 6 x 1.5 Spacer (2]
M3 % &% 1.5 An—H— (2]
4.8mm Ball Stud (4)
4.8mm F—LAZvEF (4)

5.8mm Ball Stud (4)
5.8mm R—JLAZ v (4)

Upper Linkage spacer (4)
PoIS— ) r—I 2R —H— (4)

Bulkhead Cover - A (2]
JNLZ~Nw FAI— - A (2)

) O

O

J

Bulkhead Cover - B (2)
b~y Ehi—-B (2)

it
© ©
© ©

)

Front Shock Tower (1
Oz k-auaad— (1)

Rear Shock Tower (1)
7 rzuaz7— (1)

S.8mm

Ball Stud \@
A=A 2w F

Float Scresw
FawpAaq—

g/

Upper Linkage Spacer
Pt §—\ oty — AR —H —

Bulkhead Cover - B
s Fhii—-B

‘/

M3 x 10
Flat Screw
Fowpk A3 —

4. 8mm

Ball 5tud
Fo— e Z AR

MIxéax1.5
Spacer
S \@

Bulkhead Cowver - A
Dl oow BER = - A

ﬁ M3 X &
Button Screw

MR AT )1 —

Upper Linkage Spacer
Tl {= ) oty = X =t

‘/,/’

Bulkhead Cover - B
il s Fhin—-B

(d

Front Shock Tower
O S gl Tl —

MIx 10

Flat Screw
Fowk A a—

Assembled View
#H 17 [X]

Fear Shock Tower
P awdai—

5.8mm
Ball Stud
F—IbAZRw

4.8mm

Ball Stuc
F—ilAzwF

M3 X &

Butticn Screw
PR A ) 2—

M3 x 8

Flat Screw
FoIubk A9

BulkFead Cover - A
T Puler ey Fari— - A

Assembled View
FHIT X

-10 -




6. Front & Rear Bulkhead Cover / 78/ b&YVY7 - INIVIANY FHIN\—

M3X &

Button Screw

MIx & R A 21—

Upper Deck (1] lilf b
Fuii—7vF (1)
M3 x & Button Screw (20]
M3 x & Rz A ) 2— [20]

[I]— M3 x 14 Button Screw (1)
M3 X 14 RE2/A2)a1— (1)

M3 x 6 x 1.0 Spacer (2} .

M3 X6 X 1.0 ZR—H— (2] gx

M3 x 6 x 2.5 Flanged Bearing (2) ' x{\)\

M3 X 6 X 252300 -7PNT (2) B o<l
M3 x 0.2 Stainless Steel Shim Spacer (1) w Pa s

M3 x 0.2 ZF VLR AF— LY LAN—H— (1)

/=N M3 Nuts (1)
Mafw[n

Belt Tension Post (1)
Nk T i ayR AR (1)

M3 X 14
Button Screw
M3 x 6 g, AR —
Button Screw  §f

d-ﬂ"f 1
ur:;-p-ertleik g!'%ﬁ
FT =iy -
__d_ﬂ-r"
f’”ff”; =
= s

Spacer

Button Screw
A= Erll e

R A — MAN SN 2SE
Flanged Bearing
F AP
M3x &
Button Screw
FgA 12— ‘
M3 X & % -'r’f @
Button Screw et Stainless Steel Shim Spocer ' N
FRLAZU1— = /‘ﬁfﬁ AT LA AF— Il hRA——
e rMuts
e s

Belt Tension Post
R e o e

-'.“'.‘
M3

Lock Muts
O+




7. Front & Rear Stabilizer / 700/ &7 - A 2ESAH—

- M1.6% 5
BAG 4 | BAG B Front / 70>k ?,__%:,/ Socket Screw
Vi AS)1—

M1.6 x 5 Socket Screw (4
D"Ml.é X 5 ?ﬁ"?l’"l’?lil—:fj-} |
M3 x 10 Flat Screw (2)
M3 x 10 75w kAT)21—(2)
.MS X 3 set Screw [5)
M3x3tevhkA71)a— (5]

Oj]ll 4. 8mm Ball Stud (2)
4.8mm R—JLAR v (2)
OII o 4.8mm Stabilizer Ball (2)
4.8mm AZ2EZAF—HR—il (2]

IE 1.3 Stabilizer Locker (1}
1.3 A2z —Ovh— (1)

| stabilizer Mount (2)
AREZA =TIk (2)

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—jbFvw T (2)

%=, Front Stabilizer Holder (2)
> JOV R ARESA =ik L4 — (2)

4.8mm x Tamm )

cut off BallCaop
HER I-:If—JLsﬂ‘rwr?

Front Stabilizer Holder

Ok AR ESA =LA e *
=
stabilizer Base Mount (1)
AZEZAF— A=A (1)
M3Ix3
aet Screw
vk AoUua—

M3 x 3

Set Screw
kA7)

l M3 % 10 y
‘T 14
Flot Scresw
{??wbi?'h— 1.3

Stabilizer Locker 4.8mm L7
2RS¥ —Ovh— Stabilizer Ball T

ARSIl
Stabilizer Mount

AAV S HF—grup O:ﬁ& — @ ’
Imm

4.8mm

Ball tud
kAR F

Stabilizer Base Mount
AR SA Y — - ~N—ATr}

Assembled View t@f

P

1.3mm Stabilizer (1)
1.3mm AZEZ1F— (1)




7. Front & Rear Stabilizer / 700/

M3 x 10 Flat Screw (2)

M3 x 10 ZZwkAT0a—(2)
M3 x 3 Set Screw (3)
M3x3EvrAZ)a1— (3)
M3 x 4 Set Screw (2)
M3Ix4tyrAT)1— (2)
4.8mm Ball Stud (2)
4.8mm R—JLAR v (2)
1.2 Stabilizer Locker (1)
1.2 AZEZrH—Ovih— (1)

O

N

®

Stabilizer Mount (2]
ARZESAF— Ik (2)

4.8mm x 1T4mm Ball Cap (2)

Stabilizer Ball Cap (2)
AZESA = —LFrvT (2)

stabilizer Base Mount (1)
ARAEZAF— R—AIk (1)

1.2mm Stabilizer (1)
1.2mm A2EZ1%— (1)

4.8mm x 1émm R—jbFv v (2)

Stabilzer Base Mount
ARESAHF— AT Ik

MIx3

sel Screw
frow L4

M3 x 10
-

Flat Screw
vk A a—
)

] Stailizer Mount
AR S =

| .2mm

stabilizer
AEE A —

%28

]
)

Y

R

.':I;II;:. :2?:?:‘;:13‘3
- ol -':.II‘
N

hAS % 4
Sl Screw
o0 Ll K

M3 =3
Set Screw Stabilizer Ball Cap
kA 22 S L

e
=

| “a

stabilizer Locker  4.8mm
ARETAH =00~ gy Stud

=ik A2

=0

Oomm

Assembled View
T

4.8mm x 1amm
Ball Cap

F U | T S8

Assembled View
fHIT




8. Front Knuckle , Rear Up Right & Upper Linkage / 7 k-3y 21V, V7 - 7y7314 b & 7yiIN=)20r—2

kruckle Arm
T e T —

Front Knuckle / 7Oz bkFv2il

55K Driveshaft

Hof FZ e I M % 10% 3
Bearing
PN T et Scf:v
fru b A1) a—
g f Assembled View
— . Ball Stud "% Al
B | e =T )
4. 8mm Ball Stud{M3 x 7] =
4.8mm A—JLAR v F(M3 X ?)
C-Hub - Right (1) C-Hub - Left (1 M5 10 % 4
CJ-6B8 (1 } CI\T -5 [] | %E:L:-%
ot T M5.7 X 5.5 Assembled View

Fl ed Tube -
59— flongsd e 4 w7

g"j;;,'{jwew Note : Please repeat steps for Right Side assembly.
AR A4 — TR AROEITE ATy TERELT (L,

M3 X A2
Turnbuckls

Upper Linkage [/ 7wit—Ur—

Knuckle Arm (2) buck
T F—Lo(2) S—rri il

ﬂ: M5.7 x 4.2 Flanged Tube (2)
MS.T % 4.2 757 Fa—T (2

M5.7 x 5.5 Flanged Tube (2) 4.8mm x Témm ’T‘~“‘3 x 32 y 2% 27mm
M5.7 x 5.5 75 IF1—7 (2) Ball Cop il it

M3 X & Set Screw (2]
i M3 X &t vkRA7)a1— (2)
M3 x 10 Set Screw (2)
AR

approximate 15.5mm
A 15.5mm

M-S A ”:I 'ﬁ','-"' I'"E?I_JJ_ {2:' 4 .8mm % | &mm ASSEmDIE‘d vlew
ﬂ_ M3 x 10 Button Screw (2) Ball Cap #HIL]
M3 x 10 KR A7V a1— (2]

4.8mm Ball Stud (2]
4.8mm F—jb AR v (2]

01]]- 4. 8mm Ball Stud(M3 x ?) (2]

4.8mm R—ILAZ v F(M3 X ?) (2)
M3 x 22.9 Fin (2]
M3 %229 £ (2)

@ M5 x 10 x 3 Bearing (2)
M5 x 10 x 3 <715 (2)
M5 x 10 x 4 Bearing (2)

MS X 10 x 4 70205 (2)

I N 111}
M3 x 32 Turnbuckle (2)
M3 x 32 B—>1 5w 21b (2)

YIS ]

M3 x 42 Turnbuckle (2)
M3 x 42 2—22150211 (2)

@r=lle==1

4.8mm x 16mm Ball Cap (8)
4.8mm x 1éamm $fi—lbF+w 7 [8)

e (] e

SSK Driveshaft (2) ‘

15.5mm

Note : Please repeat steps for Right Side assembly. ]

set Screw
kA o)a—

Assembled View
HHITE

HAFZ v 7h (2)




8. Front Knuckle , Rear Up Right & Upper Linkage / 7 k-3y 21V, V7 - 7y7314 b & 7yiIN=)20r—2

Rear Up Right /f U7 -7y 7 5A

Rear Upri

ght - Right (1)

T Ty 7Sk -4 (1)

right - Left (1)

YT -TuFSA k- &8 (1)
” M3 x & x 1.0 Spacer (2)
M3 x 6 X 1.0 RAR—H— (2)

M3 x 4 Set Screw (2}
m M3 x4y A7)a1— (2)

M3 x 8 Set Screw (2]
W 5 8 020 (2)

4.8mm Ball Stud (2)
4.8mm R—ILAZ v (2)

M3 X 26.4 Pin (2)

M3 x 26.4 £ (2)

Q M5 x 10 x 4 Bearing (4)
M5 x 10 x 4 A7) 25 (4]

4mm Universal Shaft Cushion (2]
Amm /5 =) I Rviaty (2)

111

B 1111}

M3 x 32 Turnbuckle (2)
M3 x 32 Z2—2r1vw il (2)

@s

(=

=]

4.8mm x 16mm Ball Cap (4)
4.8mm x 16mm R—jbF4u 7 (4)

| -I|l

Left / &I
4.8mm
> Ball Stud
ﬁ_.rl-".;'gl- F
Universal Shaft - 44mm M3 xR

4mm : A= — il 2 = 4dmm Cet Screw

Universal Shaft Cushion > kR

A bisp T wisals
M3Ix&x1.0

Spacer
A—Y—

Rear Upright - Left
WF-FuTda1 k-5

[

Assembled View ||| L4 (7 &
#HI " '
M5 x 10 x 4
Mote : Please repeat steps for Right Side assembly. ?_';E‘_J':fr'lpg
ZER  SROETRR Ty TERUELT {IEEL. s

Upper Linkuge [ PowIN—\)whr—i

4.8mm ¥ 1amm

Ball Caop
R—lbFyud

?13 % 32 G approximate 16.5mm
urnbuckle
iy iy HME16.5mm

Assembled View
FEHIT

i o I|- b\ ‘\ :.:; .'Qj) : jﬁu -

P AR | oA It
’ :...:::Eﬁ' ‘...:::I, Y ‘.'_u-—--h E

I ) ] ! F-.

Z

Set Screw
tr b 2o )1 —

Universal Shaft - 44mm (2)
A==y 7+ - 44mm (2)

TEE  GEOHELIIEA Ty T ERUELT ST,

©

Mote : Please repeat steps for Right Side assembly. ]

Assembled View
AT




9. Oil Shock / FALIv3v7

2.5 x 6 x0.4mm E-Ring (8]
2.5x 6 x0.4mm EV 4 (8B)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 QY% (4)

@ I: O-Ring Spacer (4]
OV Zm—t— (4)

O-Ring Cover (4)
Oz hi5— (4]

Shock Piston (3 Holes) (4)
Aw I EA A3 =) (4]

Shock Silicon Cap (4)
23w ) Ay (4)

j Bottom Cap (4)

KLk vy T (4)

Upper Cover (4)
T uviN—hiv— (4)

M11.5x 1.5 O-Ring (4]
MI11.5x 1.5 OUs (4)

| Adijust Ring (4)
| PURR RIS (4)

Oil Shock Body (4)
| AAIVav 7 RT 1 (4)

"' 3.8mm x 10.2 Ball Cap (4]
N/ 5.8mm x 10.2 R—jLF+ v (4)
]

M3 x 28 Shock Shaft (4)
M3 x 28 3w v 7k (4)

O

Shock Top Plastic Cap (4)
v bw I T AFurEwwT (4]

#350 Ol
#350 A1)l

Shock Piston (3 Holes)
2 Ll i R e [

2.5% & x 0.4mm
E-King
E) s

M3 x 28
Shiock Shaft

) i P E BTy B
2.5 % & x 0.dmm
E-Ring
' Bl
@ =% M11.5% 1.5

O-Ring

QUZ7 adiust Ring

TR

_  |

2-Eing spacer
QN F Z—t— O-Ring Cover

1]= —
il Shock Body {@ B 1N T
A AR T Ia”ﬁ‘
M2E8x1.8 ,
O-Ring
S Boftom Cap
bk LFrd

INCORRECT
FIEHE

s.8mmx 10.2
Ball Cap
F=iFrwT

Flease Pre-thread the ball end hole using an M3 screw.
A A b—iADETE M3ZA S 2 —IC ol — LT o R — I BT R,

—1 O

T 1mm

qlaeds

LU #.350 Ol
LB #350 1)1

1.Fully exiend the shock shaft unfil pisten is at the bottom of shock body.

while holding the shock uprght fill shock oil to the level shown on the diagram

to the left.

awae 7 ES|IWNT. EA B aw s T —DRETICLTFEL,
FEICIv T TEFEINT., a3 v PFSILEEECTTOLIICFEALT LT,

2 3lowly compress and aextent shock shaft fo remove any air bubbles under the piston.
Saft by TNFHNEESE, EAFELETCBHLT RV, S@biZ RdET.
EA 2 OEEERGST FEL.

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
or undil all air bulsbles have been removed.

BEYav e 7 FEWT. EA PR3O T ORETICLTTFEL. B8
THHE., 3w P ILEHTELT T, Saabdiiina L3, sHeaniays
ERNT I

4 Install Sllicon Cap at an angle s shown in diogram below ond bleed out any excess oil,
awsd) 20w TERBIC, a3 v PR — KBTI,
LROA IR TRSODPERDWRTY.

S Fully tighten the cap and clean off any excess oil.

FruTELoPVERUATS EHEIGT. BNl rILER>TTFEW.

Upper Cover
Foli—hri—

shock Top Plastic Cap
AT by T IS AFuiE e

Shock Silicon Cap
P il s o

Install shock silicon cap on to shock
body in an angle as shown,

it is normal for excess oil to bleed out.
R T A=l 3w ) Dty
TEOGTAEFE. DEOAIVENR
NET. TNREEBRORRTT,

INCORRECT
T 1EHE

CORRECT
a2

- 16 -




9. Oil Shock / FAIvravo

shock Spring Base Cover
g AV TS — 2 i —

2

QL

-~

O

o

=
X

2

< 3

MI1.5x 13.5 % 25T6.5 Spring (pink|
M5 x% 13.5%25T8.5 A NwsF (i)

|

&L,

PLqualz AT T EEBELTE

)

Repeat steps for remaining front and rear shocks.

FEUOT7OVRE

|

)

M1.5 % 13.5 x 25 T4.5 Spring (pink) (4
M1.5x 13.5x 25 T4.5 RTU4 (Ev%) (4)

shock Spring Base Cover (4)
/IR T N—A 11— [4)

Front /f 7Ok

7

Rear / V)

Assembled View

#HI7

Assembled View &

-17 -



10. RC Unit Installation / RC=v FOEYTF

o

BAG 4] BAG 5

M3 x 8 Flat Screw (5)
M3Ix8 75 vFA7)1— (5)
M3 x 10 Flat Screw (1)
M3 x 10 ZZvkFAZJ)2— (1)
M3 x & Button Screw (1]
M3 X & RE2AT)a— (1)
M3 x 8 Button Screw (3]
M3 x 8 REZ A7 )a1— (3]
4.8mm Ball Stud (1)
4.8mm F—jbA2v I (1)
M3 x 6 x 1.0 Spacer (1}
M3 x 6 x 1.0 A<—H— (1)

M3 x 6 x 3.5 Spacer (1]
M3 x 6 x 3.5 A~N—H— (1)

M3 Countersink Washer (4)
M3 AT B— Ty v — (4)

4.8mm Servo Ball End (1)

:) 4.8mm H—RR—ILTVF (1)

_ ——

4.8mm x 16mm Ball Cap (1)
4.8mm x 16mm H—ibF+v7 (1)

(RIS
M3 x 28 Turnbuckle (1)
M3 x 28 2—21%w 2L (1)

 FACTORY RACING PRODUCTS

Floating Servo Mount (1)
70—

\

\

FATY—RIIVR (1) | o

servo saver - FUTABA (1)
=t 1— - FUTABA (1]

e

Servo Saver - Hitec (1)

ACOMS, KO (1)
— 411 — - SANWA. JR

__ | Acoms.ko (1)

H—Rt 11— - Hitec (1) i [

—

Servo Saver- SANWA, JR ;; Ii

Floating Serva Mount
FA—TrF =k

M3Ixax3.5 -
Spacer
Max 10 AV ﬁ
Flot Screw

FovbA)a—

ra L Rl Bt b Ly BNE R o
Mixaxl.0
spacer
A=Y= 4 8mm

Ball Stud
‘1\\ =A@ w

4.8mm

f s

sEBrvo Sover

W—ifibg - M3
Button Screw
PR AR )2 —

set Servo Horm neutral position 5 degrees counter
clockwise as shown before installation.
TS BEhL Sl — R i — s EREEH R B ELET.

Motor (nof included)
E—a— (maiREEnTuoEdA)

48 Pitch Pinion Gear 23T By (W
(not included) ;
A48 HwFE A T 23T
malcisEnNTLERA)

M3 x 3 5et Screw
(not included)
Q. i3 x3 v kRS-
Bt EENn T ESEA)
R 2=~ e

-
—=a)] [N
W

M3
Countersink Washer \

' Servo Ball
) ﬁm . SR TIE \3 28 4.8mm x 14mm

Servo [mct included|

H—f (R HEEA)

Countersink Washer
AT RE— T Ty orde—

M3Ix8
Flat Screw
: 7 FowkI L )a—

Erd

Turmbuckle Eﬂl J.Ef E ot

et Ry 1 P T
()

Flat Screw
Pk AT )a—

e 1),
0y = =
I-&@*}}‘*_ N e
= ey S ¥
las =N, s
i =T = _.l-.|r--._...__
N ,r__j—_:—‘fﬁ::_:%__u — = = ==l (=i
= \&N@ﬁ i A/ 23
: M3 % 8 == hlg®d)) )P
e & JF— Button Screw = =

WA A1~

-18 -



10. RC Unit Installation / RC1=v FOERY{FF

ESC (not included)
ESC (MRICIXTHEEA)

85 4 ] 6ac 5 SRR
ecejver
(not included) )
LSt —i%—

BAG 8 (BRI S EHA)

M3 x & Flat Screw (1)
M3 x & 72wk AT)a2— (1)

M3 x 8 Flat Screw (4)
M3 x8 7ovkAY)a1— (4

> Double Side Stick Tape

ﬁm&I 7

k M3 x 10 Flat Screw (1)
;n M3 x 10 2w kA2Ua— (1)

M3 x 8 Button Screw (1)
M3 x 8 RarAoa— (1)

M3 x 6 x 3.5 Spacer (1)
M3 X & x 3.5 A—H— (1]

M3 Countersink Washer (1)
M3 AT RZ—2 a2 uirv— (1)

MIxa

Button screw i
FewAr)a—
Body Fost Cushion
Frq AR 032 ‘-ﬁ

Body Holder
Frarilbd—

Baftery Holder - C

PO T Ut — - O @
rl_‘-'_
@ Battery Stopper (1) " /
Iy T )= bwii— (1) e
= s O
s n x‘ﬁ'i: '-__E%
g =]
@ Body Holder (1) NS s %*fnﬁ
| o | AFEouLE— (1) B> V. e
. e -
et LN T
1 It o e '—1:.%
- e
\@; - ﬂ\“‘“ =
Body Post Cushion (1)
RrahAroviaaz (1)
-"."_"‘l
— .%1
M3 x 8
% Flat Screw
kAL ) a—
) M3 % &
Flat Screw
= i Battery Stopper
2 FoubkAa1 H_Fﬁ}’_z FEE{:_
| | - MIxE ¥k!
Flat Screw ;
1 Countersink Wash
Antenna Post (1] 759272 n SN
FerrERAR (1) N
| | I ~
M3 xsx3.5
Antenna and Antenna Rod Head (1) Spacer
FUTH&TTIOVEAYE (1) ANTYT O M3k o

Antenna and Antenna Rod Head

Frerb Priravinsl |

Flat Screw

%
S
N7

LJ L
Battery Holder - C (2] o Ik bt Bt
Iy T )—KILEF—-C (2) Pur AR

Double Side Stick Tape (1)
mEr—7 (1)

Flat Screw
Fupk AR a




10. RC Unit Installation / RC=v FOEYTF

BAE 4 HAE H * Battery Positioning System Battery Bell
Mate: 2% 2mm and 2x 3mm plastic spacer sets plus 2 sets
M2.6 x 6 Button Screw (4) of 4 M2.6x% and M2.éx12 screws are included for battery
M2.6 X 6 RRs A4 2— (4) positioning adjustments. Depending on the electronics
of your car and their positioning, the Battery can be
MZ2.6 x 9 Button Screw (4) precisely positioned using the Spacers provided fo
g - achieve a perfect side to side balance of your caor.
M2.6 x 9 R AT)1— (4) Pt S ‘
Gm M2.6 x 12 Button Screw (4] CEE H-y:—ru—#;;*-:xa:fa%]ﬂmr:m SmMASAF IR fes el
2 g~ g — A—H—(2) & ImmI ZAFwRAN—T—(2)E 24w F M26x7 | Y
M2.6x 12 REVA7Ya— (4] E MZEx 12251~ (4 BFENTVET A—F v FOBTHE B fret
M3 x 25 Pin (2] EFDRVLAVCELT. FEN AT —EE>T. 1 \vT 2
M3 x 25 ' (2) |V AREE AT e REENAT ANRBSNET.

[ FACTORY RACGING PRODUCTS

Battery Belt (1)
IAWS VeI SRl

el
3
=
Es
L
T
aj
—
T
b
.
|
>
s

Battery (inot included)
MG R & VT (BRI HEDA)

Button Screw
g2 )1 —
Bk Battery Holder - D
i o e ( = / "—f ___.;:i-".l_

MZ2A X 6

Button Screw
PR )2 —

] [] B
2mm Battery Holder Spacer hﬁ;?'*

Emmw‘{w:_ru—dwbﬁ“—lﬁ—ﬁ- 2! -
B

Battery Holder - D (2)
17 ) —=HIbE—-D (2] Assembled View

['@ #EIT X
11. Bumper & Body Post / I\ IN\— & KF4—FKRXF
MIx8

BAG 8 Front / 70>k Flat Screw
FIukAL ) a—

e Front Body Post
20 kT —H Ak
; \ Body Post Cushion (2)
| J Fra—RA RT3 (2)
(i }J 1 Body Clip (6)
RFa—a )T (6)

M3 Nuts (1)
M3+ (1)

Upper Bumper
Tl i—p—

Foam Bumper
FA—D i —

M3 x 10 Flat Screw (2]

M3 x 10 75w FATU)1— (2)
M3 x & Flat Screw (2]

M3I X8 7ZvkAZ7)1— (2)

&

(GGGGHGGGGQGDGGGE%}] ) s
e #
Front Body Paost (2) — 7l
N O . [
02 kAR ra—RAR(2) I Ifr :I O
© © !
[ ] ]
© O oy SN > WO |
@ @ Frr—HA b2 v ieg I
Body Clip = Do
Bumper (1) RFA— 27 - : : E
I8 ii— (1) ' E i
[ |
i ]
VoA
v A &
i L1
Upper Bumper (1) 1“*1‘1

L

FuIN—i v — (1)

cut off 2mm

& $mm ﬁ

Foam Bumper (1)
Ta—=LJV— (1)
- 20 -



11. Bumper & Body Post / IN\/I\— & RFT1—FKR Ak

'8 5 ] BAG 8

M3 x & Flat Screw (1)
M3Ixé 7ZvbhAP)a1— (1)

M3 x 10 Flat Screw (3)
M3 x 10 72w kAZ)21— (3)

[ M3 x 10 Button Screw (2]
M3 X 10 R A21) 21— (2]

M2.6 x 16 Button Screw (2)
[[_ M2.6x 16 RaA0) 31— (2)

Body Post Cushion (2)
_ o —A T wi g 2)

[g %r 1 Body Clip (4)
KT —2 )T (4)

Fan Mount (1)
FrI k(1)

CGGGGGGDGBGGGG{JGGEH :"';

Rear Body Post (2]
D77 iRTa—RAR (2]

M3 x 10

Flat Screw
Favk A

PMIx s
Flat Screw &
Aok A0 —

Fan (not included)
Fr ERICEEHELA)

Button Screw
PR A )2 —

M3 x 10

Button Screw
R A

Body Post Cushion
P —RA R wsrgly

&>

Rear Body Post
UrF-frs—H Ak

M3 x 10

Button Screw
Ao a—

Body Clip
HFr—oUy7

Assembled View
#HILX]




—
=
]
5 E _
7z § € O
o 3 o=t .aa.ra.rararwap._ﬁ\..ﬁ.. .
_H.._ <y .W | 5 ! .\_..11~¢._
D5 Lo <= i LY
HE _._d.k.mr. w H ..‘ 1-1.. =
i . .._ul.._?n ) f.. S
D g 5 in
& — & T ™
..nw_.ﬂ_ = o
O=
o B
O el
LT
TN W
ok S
@ M K0
0 +6 ........?
& 4 al
__H_m ............... .n_.u
ol o
QL= e
o 40 m
o 4 o B
2 ¥ 3 Mmm__
—_—
E O &
TIL11IRR L LY m m ..m =
Q T E = I
> L
o 4
N
_J-“_“_ &
& n?..,
2N
0 I3
= m.r
= hxvIR
= = rmu._.
-
5 /ﬁ

= 3
z | T & Ak
1 B
53 e
o
“ K £ E g
o seace. OE )
5323 s s
G-_U.r.ﬂ..__.f. = ...|,_...,..1...
R ¥ - Dj
VY 5o B .mﬁ}
b2 — D N
00 x x DN
—_— N 5N
=2 22 N

[ T

12. Rim Assembly / YL ®D$AIIT

-29 .




13. Parts Include / BigmicZHBIN—"Y

40T Pulley (1)
40T 7—1)— (1)

Gear Differential Gasket (1)
FrFI7HATYE (1)

<

3.5mm Cross Pin (1)
3.5mm 2OAE> (1)

Center Gear Adaptor (1)
TR — FFFHETa2— (1)

Gear Differential Housing (1)
Frramnazg (1)

10T Bevel Gear 0.8 Pitch (4)
10TA~NILFT0.8E Y F (4)

2\ 18T Bevel Gear 0.8 Pitch (2)
s 18T_~NILF70.8EwF (2)

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5 x 9.5 x 0.2mm A~N—1— (4)

MS x 15.4 X 0.3mm Spacer (2)
M3 X 15.4 X 0.3mm A~—H— (2]

Differential OQuter Joint (2}
T Z2F2E—=Jarh (2)

J I[N TATTRTIV AR
=

40T Gear Differential Cowver (1)
40T Fr>r7415— (1)

M2 x 10 Pin (2)
C— I mox10e>(2)

P5 O-Ring (2)
PS5 O (2)

M2.6 x 8 Flat Screw (4)
M2.6 X8 75w kARI)1— (4)

M3 x 8 Button Screw (3)
M3 x 8 Re 2 21)a— (3]

[I_ M3 x 14 Button Screw (2)
M3 x 14 REVRZY1— (2)

MI10 x 15 x 4 Bearing (4)
MI0 X 15 x 4 ~71)24 (4)

Y Solid Axle Spacer (1)

& S ETFe AN A= — (1)

Bearing Her - A (2)

ATUVTRIVE—- A (2)

Bearing Holder - B (2)
AT HIE—- B (2)

#2000 E¥Le]

0“ #2000 A1)

Solid Axle Body (1)
YUy FF AR Tr— (1)

Solid Axle Spool Cup (2)
)y BT GAJVAT =iy T | 2)

-923.




13. Parts Include / BigmicZHBIN—"Y

Rear Suspension Arm - Left (1)

D7t 27— - 28 (1)
O 0o
L

D7 AT — L -5 1)

—0

O

O O
[1[[o]¢s@=8%7 o[O] ][] ol o AFs@* 9 H
Suspension Mount RE+0 [0 Degree) (1) Suspension Mount FF+0 (0 Degree) (1)
Y2~ FRR+0 (0FE) (1) Y22 FF+0 (D) (1)
J=\ F @l M3 x & x 1.0 Spacer (8]
[BEET* ] [BIEHT) #T M3 x 6 x 1.0 AN—H—(8)
1 Pivot Ball (8)
Cﬂ @ O iDH E_ iy FR—ib (8)
RF-0 Suspension Mount - Left (1) / Right (1) [:E 4.8mm Ball Stud (2
RF-0 A2 k-ER/ (1) /B&R (1) 4. 8mm R—IiLAR v (2)

M3 x 46 Pin (4)
M3 x 46 £ (4)

M3 x B Set Screw (6]
R M3xBEwkAT 21— (8)

Rear Suspension Arm - Right (1)

Front Suspension Arm (2]
Ok HRT7—L0(2)

O FmeEnt O —Q|
\O_r—— O/

Suspension Mount FR+0 [0 Degree) (1)
Y22 FFR+0 (OF) (1)

5.8mm Ball Stud (4)
58mm R—jLAaw F (4]

M3 x 8 Flat Screw (12]
M3 x8 73vkA0)a— (12

[ﬂ— M3 x 12 Button Screw (4)
M3 X 12 READ) 21— (4]

Mé x L3 x 0.2 Shim (4)
Mé x L3 x 0.2 2L (4]

Graphite Chassis (1)
TSP k2w —2 (1)

M3 x 6 Flat Screw (13
M3IxéTFZvEAT)1—(13)

Bulkhead - A (2)
LT~ E - A (2)

/  Center Fulley Mount (1)
N GO T )

Motor Mount (1)
E—2R—I72/K(1)

Bulkhead - B (2
NI~y F-B (2)

- 24 -




13. Parts Include / BigmicZHBIN—"Y

M3 x 6 x 1,0 Spacer (2)
M3 x 6x 1.0 AN—H—(2)

M3 x 6 x 2.0 Spacer (1)
M3 x 6 x 2.0 AN—H— (1]}

M3 x 0.2 Stainless Steel Shim Spacer (4)
M3 x 0.2 A5 L A-AF il LAN—1— (4]

M5 x 0.2 Stainless Steel Shim Spacer (2)
ME x 0.2 AF /LA AF— )i LW AN—H— (2]

/6 Oy

Steering Link (1)
AT T4 (1)

O

O
J

—0

Left (1)
— 4 - ER (1)

MB X 6% 2.5 Bearing (2)
MS KA X285 AT |2)

M5 x 8 x 2.5 Bearing (4)
M5 x 8 x 2.5 X714 (4)

i 110

Steering Link Holder (1)
AT TV FVRIVE— (1)

e—{J

steering Arm - Right (1)
AT P77 — - BRI (1)

M8 x 10.5 Steering Post (2)
M8 x 10.5 RF P14 KR (2)

Steering Arm -
ATTIGT

o

Battery Holder - C (2]
Ny F ) —HRbA—- C (2)

Stabilizer Mount (4]
AAETZAH -~ (4)

4.8mm Servo Ball End (2)
4.8mm HY—RR—LIF (2)

Front Stabilizer Holder (2)
OV R ARE SR —

Battery Holder - D (2)
JINyF)—RbT—-D [2)

3mm Battery Holder Spacer - A (2)

®

®

(2)

Jmm /Ny T U—=RbA—=AN—H—- A (2]
2mm Battery Holder Spacer - B (2)
2mm vy U—Rb A=A~ —-B (2]

Spur Gear Holder (2)
AN—F T RILE— (2

®
@ Stabilizer Base Mount (2)

AAE A — =27+ (2)
M1.6 X & Socket Screw (4
(-1 6 x5 5y m?ul—{{i;
M2 x 5 Flat Screw (2)
M2x 572y FAZ)1— (2)
M3 x 6 Flat Screw (4)

M3 x 675w rA7)1— (4)
M3 x 8 Flat Screw (3)

M3 x8 7w A7 )1— (3)
M3 x 6 Button Screw (2)
M3 x & RRAT)1— (2)
4.8mm Ball Stud (1)

4. 8mm RK—JjLA2vF (1)

4.8mm Ball Stud (M3xémm) [2)
4.8mm F—LAZ v (M3x6mm) (2]
Front Belt - 516 (1)

ORI -516 (1)

Rear Belt - 189 (1)
7 -~k - 1892 (1)

TT YT
YT

Seiliol o N el | =

Upper Deck (1)
FuiN—rwE (1)

T
e

| M3 x & x 1.0 Spacer (2]
M3 x & x 1.0 A—H5— (2]

M3 x 6 x 1.5 Spacer (2]
M3 X 6% 1.5 AN—H—(2)

4.8mm Ball Stud (4)
4.8mm R—JbAZ Y F (4)

5.8mm Ball Stud (4)
5.8mm F—JLAZvF (4)

i

) O

Bulkhead Cover - A (2)
T~y FAIS— - A (2)

Upper Linkage Spacer (4)

Bulkhead Cover - B (2} Pt S by 352 At
FAINT D .7 Eons

b~y FRIA—-B (2)

O O O

o

P
W
-

O 0 O

M3 x 8 Flat Screw (8]
M3 x8 7ovkAZ)1—
M3 x 10 Flat Screw (4)
M3 x 10 75w kA2 21— (4)
M3 x & Button Screw (24)
M3 x &6 RA/A7V)1— (24)

M3 x 14 Bution Screw (1)
M3 x 14 K2 A00 21— (1)

8]

| o

(4]

.95 .




13. Parts Include / BigmicZHBIN—"Y

O
O

/
)

O 2 O
O O

Rear Shock Tower (1)
T 2avsa7— (1)

M3 x 6 x 2.5 Flanged Bearing (2]
M3 X & X257~ T7IT (2]

M3 x 0.2 Stainless Steel Shim Spacer (1)
M3 x 0.2 A5 LA AF =L LAN—H— (1]

N M3 Nuts (1)
/ M3 Fvh (1)

M3 Lock Muts 1)
M3 vk (1)

Front Shock Tower (1)
ZA¥ k- ayyizT7— (1)

| C
o |
*
®
- E _@3

Body Holder (1)
Fraiibd— (1)

servo saver - Hitec (1)

*@ Servo Post - Right For Xi Sport (1)
—d+t1i— - Hitec (1)

Xi Sportlt—HRERA - - &7 (1)

Upper Bumper (1)
7wl S—188— (1)

@ Fan Mount (1)
77 UE (1)

® @ @ ©

*@ Servo Post - Left For Xi Sport (1)
Xi Sport At —KR AR - Efl (1)

Belt Tension Post (1)
ST a i AR ()

Battery Stopper (1)
IS )= bvyii— (1)

Servo Saver - SANWA, IR

ACOMS, KO (1]

H—HREA71—-SANWA, JR

ACOMS. KO (1)

@ Servo Saver - FUTABA (1)
YH—HREe1/i—-FUTABA (1)

® Body Post Cushion (1)
R A R vieass (1)

- 24 -




13. Parts Include / BigmicZHBIN—"Y

@ |

o

Rear Upright - Right (1) Rear Upright - Left (1) C-Hub -
U7 TuTS4 k-6 (1) U7 7w TS5 - &R (1) CT - & (1) CnT -=f (1)
/f \ /’ \\ 1.2mm Stabilizer (1)
© I~ 4 R 1.2mm Z2ES45— (1)
) - -
’L/” 1.3mm Stabilizer (1)
& » 1.3mm ZZESAH— (1)
- J \. J
©© \\ / \\ M5 x 10 x 3 Bearing (2)

O

.

mmlc i [ i

Knuckle Arm (2)
Fu 27— (2)

4mm Universal Shaft Cushion (2)
dmm 1A=L v T v iais (2)

Stabilizer Ball Cap (2)
AEEZAF—R—bFrvT (2]

C-Hub - Right (1)

7

Left (1)

M5 x 10 x 3 AP (2)

MS x 10 x 4 Bearing (4)
M5 x 10 x 4 X725 (8)

4.8mm Stabilizer Ball (4)
4.8mm AZESAHF—H— b (4)

.

o)l

©

SSK Driveshaft (2]
FAFTZw v T (2)

Universal Shaft - 44mm (2)
A=/ N—bv 7k - 44mm (2)

4.8mm x 16mm Ball Cap
4.8mm x 1émm fRi—JjbFev S

M3 x 42 Turnbuckle (2) M3 x 26.4 Pin (2]

i OUCRIAED 13 4 f—1\w )b (2) M3 x 26.4 £2 (2]
- M3 x 32 Turnbuckle (4) M3 x 22.9 Pin (2

= IHIRD 1 3o g2— 1wl (4) M3 x 22.9 £ (2]

)
£ 4.8mm x 16mm Ball Cap %k
4.8mm x 16mm R—JbFv v ?c‘géffd
[=]Eyuia]

* 4.8mm x 13mm Ball Cap
4.8mm % 13mm F—Jjlbd vy

J

Ball Cap Set (3)
A=ibFry Ttk (3]

1.2 Stabilizer Locker (1)
1.2 AZEZrF—Ovih— (1)
1.3 Stabilizer Locker (1)
1.3 A2EZrF—Ovh— (1)
ﬂ M3 x 6 x 1.0 Spacer (2)

M3 x 6 x 1.0 A—H—(2)
— MS5.7 x 4.2 Flanged Tube (2)
MS.7 X 4.2 7SI F 21— (2)
MS5.7 x 5.5 Flanged Tube (2)
MS.7 x 5.5 75T Fa—T (2)
M1.6 x 5 Socket Screw (4)
M1.&6 xS VWiryhA71)a— (4]
M3 x 3 Set Screw (8)
MIx3EvkAT)2— (8)
M3 x 4 Set Screw (4]
M3 x4 tvhkA0)1— (4)
M3 x & Set Screw (2]
MIX&EvEAT)2— (2)
M3 x B Set Screw (2]
M3Ix8tvhkAo)a— |2
M3 x 10 Set Screw (2]
M3 x 10w kAo)2—(2)
M3 x 10 Flat Screw (4)
M3Ix 10 75w A0 1— (4)
M3 x 10 Button Screw (2)
M3 % 10 KR A7) 31— (2)
4.8mm Ball Stud [4)
4.8mm FH—jLAZ v (4)
4.8mm Ball Stud [4)
4.8mm Fi—JLAZ Y F (4]

4.8mm Ball Stud(M3 x 9) [2)
4.8mm F—LA%Y E[M3x9) (2)

)

()

-
[
fi
il

| o

(O
(0

=B

Turnbuckle Tool - 3mm
A2\ 2)Y— Il - 3mm

- 27 -



13. Parts Include / BigmicZHBIN—"Y

r .
Bottom Cap (4] M1.5x 13.5x 25 T4.5 Spring (pink) (4)
KL [4) M1.5x 13.5 x 25 T6.5 ZA7U247 (E207) (4]

O Shock Top Plastic Cap (4)
YAy I TSAFvoF vy T (4)

2.5 % 6 x0.4mm E-Ring (8]
2.5 % 6 x0.4mm EU4 (8]

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 QU4 (4)

@ | O-Ring Spacer (4)
QU F2AA—H— [4) g )
O-Ring Cover (4)
QU ¥ #11i— (4) . .
\ shock Piston (3 Holes) (4] -
\ Y3UTEARA3 F—IL) (4) ©

Upper Cover (4)
FuIN—A15— (4]

o M3 x 28 Shock Shaft (4)
M3 X 28 Yawav 7 (4)

| Adijust Ring (4)

TIv AR (4)
@ Shock Spring Base Cover (4)

Ay IATN T R—A 18— (4)

M11.5x 1.5 0O-Ring (4)
M1T1.5 % 1.50024 (4) i

Shock Silicon Cap (4]

awsa)AvFryr (4) h

| Oll Shock Body (4]
AT RT A (4]

#350 Qil
#350 A1)l

""ﬁ 5.8mm x 10.2 Ball Cap (4)
N\ 5.8mm x 10.2 K—jbF+vv 7 (4)

Bumper (1)
JR = (1)

Antenna Post (1)

Front Body Post (1) o5+ EAR (1)

0 k- RFA—HKZ (1)

Front Body Post (1)
202 b RTr—RAR (1)

Rear Body Post (1)
7P -hra—ERAR (1)

¢ )

OCOo0 0000000000000

Rear Body Post (1)
r-ikFar—HkAR (1)

(GGGDDDGDGGDGGGGG

o000 0O0O0000000O0aO0
CoOoOoO0O0CO000000000O0O0

Body Post Cushion (4)
PFa—hA T virazs|(4)

- 28 -




13. Parts Include / BigmicZHBIN—"Y

| EACTORY RACGING PRODUCTS |

BAG 8 B

F [ FACTORY RACING PRCDUCTS

Floating Servo Mount (1)
ZO—Fa»dH—RTa- (1)

O

' I |

Antenna and Antenna Rod Head (1)
P& P rOvEAyE (1)

Double Side Stick Tape (1)
mET—7 (1)

T

©l
Ol

Ol

MZ2.6 x 6 Button Screw (4]
M2.6 x 6 K2 AT71)1— (4]

M2.6 x 9 Button Screw (4)
M2.6 x 9 KRR 21— (4]

M2.6 x 12 Button Screw (4)
M2.6 x 12 KRR A0) 21— (4)

M2.6 x 16 Button Screw (2)
M2.&6x 16 K& R7)1— (2)

4.8mm Ball Stud (1)
4.8mm F—jLAZvE (1)

|
|
|

M3 Countersink Washer (5)
M3 03— wisv— (5)

M3 x &6 x 1.0 Spacer (1)
M3 x & x 1.0 A~—t— (1)

M3 x 6 x 3.5 Spacer (2)
M3 x & x 3.5 A~—1— (2]

Battery Belt (1)
I =Lk (1)

M3 x 28 Turnbuckle (1)

IR, 343 x 28 5 —~s5 w200 (1)
I M3 x 25 Pin (2)
M3 x 25 & (2)

M3 x & Button Screw (1)
M3 x & RRZRT)a— (1)

M3 x 8 Button Screw (4)
M3 x B RasA0)1— (4)
M3 x & Flat Screw (2)

M3 x & 75wk A0 ) a— [2)
M3 x 8 Flat Screw (9)

M3 x8 7ZvkA7)1—(9)

M3 x 10 Flat Screw (2)
M3 x 10 75vEAZ)a1— (2

Foam Bumper (1)
Zx—Lsr— (1]

| —

M3 x 8 Flat Screw (2)

|
C=

Body Clip (10)
RFa—o)wZ (10)

M1.6 x 5 Socket Screw (4)
M1.6x5WirybAo)a— (4]
M3 x8 75vkAZa—(2)

M3 x 10 Flat Screw (5)
M3 X 10 7>k A7) a1—|5)

M3 x 10 Button Screw (2)
M3 X 10 REVAZ Y1~ (2)

y M3 Nuts (1)
4 M3 Fub (1)

M2 x 10 Pin (4}
M2 x 10 £ (4)

Flanged Nut - 4mm (4)
22wk -4mm (4]

| Adaptor (4]
7E T a— (4

-29 -




SET-UP SHEET / ©vhrT7 v

5/73K) JR /3 15 | comma | 2
+! .
L,LTIMI-TTE = |
' : \
RACE ] . :
! TEST | S | =R
| | e - ="
i ! i =i |y :-_. e .-\.‘f;-.:. ;
TRACK ' . 4 o
Y—uhg JV 'l | > el 1
: ‘ i
B2 3RACING | :
CITY / COUNTRY '
BH/ER HONG KONG FRONT I (5 Trmemamsring ] 5 I REAR
CONTACT —
T8 E —
DATE AIR TEMP. TRACK TEMP. | HUMIDITY
B g H—FvbME | BN
16/2| 21°c 25°c 60% i =
POSITION BEST LAPTIME / sec ! T W
Fifi RA P51 Lufsec . A
— — FOvk [ ——— = 5 UF
out 1 TOE /degr.
IN
TOTAL WEIGHT
BEE
Total Weight With Car Body
BEEH—RTF—fE 1315 g
e e
=
f|E £
5 - 8
= % —— u n
=
3 3
[~
' mm | ACKERMANN FOSITION
soup 1| soLp []
pes SUSP, BLOCK e &
(O SCREW NOTUSED /A4 ) a—ERALLGLY - 0 ROLLING CENTER 0 T ——
@ SCREWUSED/A%") 1 —{EFd
SHOCKS /i3 COMNCRETE CARPET PHALT =
O x5n— O 5—<. FRONT W,
. TRACK CONDITION Te2U—t A=tk FAZTIE ey b
FRONT/Z0k REAR /1) 7 o4 iE OIEgNCAL e ST = ﬂ E _ SHIM
O M15x135x25mmT=55(gold) [J _ _ . ' 1.5 mm
O M1.5x13.5x25mmT=5.75(purple) [J Tﬁﬂglﬂ mli'ﬂﬂ v [ MEDIUM s | e e e
O M1.5x135x25mmT=6 (blue) O — —— B ﬂ REAR
BATTERIES cam Fowers ; 1
0 M1.5x13.5x25mmT=6.25(orange) [] esc Hobby Wing V.31 ;A9F)—  680OMAh 70C SN il
B M15x135%25mmT=65(pink) & O  PFLTCR eyl Std 0 mm -'
Bl Wi zaimxesnmi=sayona ). .G ARMATURE TIMING 0 Team Powers TIRES / 8 Y7 — Team Powers
[0 M1.5x13.5x25mm T=7 | white ) O L =T 36R 36R
0 MIEx135x25mmT=725(vellow) [] + W‘Sf 63 D.l.gdﬂﬂfmm 63
:-l" |I'II'I1I'I'I
O ML5x135x25mmT=75(silver) [ Toam Porens .
MOTOR | prusonium + %‘”5’5”"“55 -
OTHER: i P FiIz—2 Std - Std
OIL/ W BRUSH COMP,
- > =
350 AW 350 FIHR MG3 APpIve MG3
56 e 56 PINION/ T SPUR GEAR/T *
REAAD E=FT AISN—ETFT ANTI-ROLL BAR/ 7 »FO—JLs\—
50 FU0—F/mm 50 as8 P/ 20T ag p/ 85T FRONT/ZA/k REAR /U F
20% i Ty 20%
ERAL TRANSMISSION / F 52 AZ w32 L Soft/ U7k (D=12) T
[]¥es I NO ;ﬂ_‘fﬁfiﬂ []ves FTNO FRONT / 7012k | REAR /T [V softMedium / YFFEF4PLD=13) [ ]
] BALL DIFFERENTIAL/ H—JLT7 L] ] Medium / ET4F L (D=14) ]
O-RING ON SHAFT
[7] ves [yANO 00 A R [1vEs Tno ] ROLLER DIFFERENTIAL f O—3—F'2 O [] Hard /s A—F (D = 1.5) []
] GEAR DIFFERENTIAL /| 757 L] ] —— ]
HOLES IN PISTON [ wl DIFFERENTIAL T4 27 L s oyl 2000 W i
E Ak D— L i
—1 ool | [0 men
O O O 0O OO0 0O .
COMMENTS / 2 A L00se MEDILM TCHT | Lok MEDILM TeHT e = ; ] -
= = - -
ONE WaAY DIFFERENTIAL I:I MIDDLE ONE WAY PULLEY = e 1 all =
ML PR EFTazAT—)— - - ! g -
o i 1 o= =
ISP IAN 2 ONEWAY I | TGOS  HOMEGT | fRuTT  fERRe




EHHURH
LTIMATLE

SET-UP SHEET / +vh7vF)

+1 = l
I I
I i
RACE II
L—2 | sl
H—drwk g I -I .Ii I : ,
| III j: : |
NAME i
F=EA i —
i -
CITY / COUNTRY
v FRONT REAR
i prl= b F
CONTACT
% I
54321 ;
DATE AIR TEMP. TRACK TEMP. | HUMIDITY :
Bt - ] H—FullE | BN Ly
QUALIFYING POSITION BEST LAPTIME / sec OFFSET -HE (| | e i § - ﬁ’
MR i AR T AL Ljsec A e £ e N +{H & G) ¥
g =0 =i
T o e —al
= ﬂ-"-I" ' by, i
Fﬁ-ﬂﬂ]‘ DOWNSTOP f mm :I_ﬂ__[:l{:} _-F : H.EAR
prl= )P T " T
Ium‘ —
| E-““-:T:’j“
TOTAL WEIGHT - S -
ﬂii | al f
Total Weight With Car Body g == L]
BEEN—RT—E \
& TN = e
g R [
o L [ e
anl (671 == T
2 Indutin: | 2
'“‘I' Al e G = T
::' 28 g i
A e APl 1
=yl 01 mm | ACKERMANM POSITION - L
soLp [] SouD []
e 0| Susp.Block |32
(O SCREW NOTUSED / A2 ) a—{ERLEL - ROLLING CENTER s S —
® SCREW USED /A %") 21— Fi
SHOCKS /3w CONCRETE CARPET ASPHALT RONT ==
: TRACK conprmion | Hazzi—r [ a=o FAIT I il &~
FRONT/20 2k REAR /JF H—Fw R iE [ TECHNICAL MIXED [ FsT E a SHIM
FHZH FHZHLESIA I7AR . o
] M15x135x25mmT=55(gold) O |‘ | S mm
: Lo—
[0 M15x135x25mmT=575(purple) O gﬂﬂﬁ 0w [ YoM et || _—/— —_—l
[0 M15x13.5x25mmT=6(blue) (| | . REAR
ESC BATTERIES SHIM a B T
] M15x135x25mmT=6.25(orange) [] ESC Py - o S
_ BODY WING —
[1 M1.5%13.5x25mmT=6.5 ( pink) O A — Py 0 4 mm
0 M15x135x25mm T=6.75(green} []
ARMATURE TIMING TIRES /54—
1 M1.5x13.5x25mm T=7 [ white ) (H =
[0 M15x135x25mmT=7.25 (yellow) [J SPRING
el L oy
O M15x13.5x25mmT=7.5 | silver) O
MOTOR BRUSH FACE
miEn P e t Jsioz—a " ﬂfuﬁ
OIL/ W + BRUSHCOMP
A A I/W I3HR ApoITIVE
kit PINION/T SPUR GEAR/T _
T E=AiT AIN—EFT ANTI-ROLL BAR/F 2»FRA—JLs\—
FJO—F/mm p/ T p/ T FRONT/Z0k REAR /JF
REBOUND %
AR, TRANSMISSION / k52 A3 w3 ] Soft/ YTk (D=12) [
Clves [Ino | EJAMINSERTS | CIves [(Ono FRONT/ 701h | REAR/ 7 [ softMedium / Y2 F47 LD=13) []
] BALL DIFFERENTIAL / H—ALT7 ] [] Medium / ST 47 4 (D= 1.4) []
O-RING ON SHAFT
[(dYes [ONO | Shicous st []ves []no H| ROLLER DIFFERENTIAL / O—3—57 [] ] Hard /s —F (D =1.5) []
[] GEAR DIFFERENTIAL } P F 7 [] ] o 0
HOLES IN PISTON DIFFERENTIAL 7+ 27 Ll foy e | w] E
E A kL h— L8 !
ol ol | [ reesreo aneas s
I
I
COMMENTS /3 vk ng%e = mg_%m = ﬂ% | Lﬂ% ugﬂm - r,%r :
ONE WAY DIFFERENTIAL = MIDDLE ONE WAY PULLEY :
iy SRS =1 — :
KT IAN O| 260 O | Q6w pof [ Sees oRMEer 1 WEST mam




EHHURH
LTIMATLEE

SET-UP SHEET / +whrT7v,

RACE
L—A
TRACK
H—Fukf
NAME
P21}
CITY / COUNTRY
e FRONT REAR
ik 02k T
CONTACT
P
DATE AIR TEMP. TRACK TEMP. | HUMIDITY
Bt - ] H—FwME ;3
mml =
QUALIFYING POSITION BEST LAPTIME sec OFFSET | |
P B 4 AZ ST 8o Lsee
FINAL POSITION RACE LENGTH / minutes
b R0E L—ARE/ 5
FRONT REAR
Javk T
I ouT
[
TOTAL WEIGHT
wES
Total Weight With Car Body g
RESEHh—FRT—HE ——
[~ [+ 4
f|E % :
w
C]
2 2
3 3
I - W
'R-. i} . . I
i | ACKERMANN POSITION /i
2pes [ SUSP. BLOCK 2pes [
(O SCREWNOTUSED / A ) a—{E ALY - ROLLING CENTER P R —
@ SCREW USED/A%')a—{E
SHOCKS /L3949 CONCRETE CARPET ASPHALT ==
[ SemLrEd [ 5! FRONT i
- TRACK CONDITION = et Rl o H—rlup FARIATIF 20~ / -
FRONT/20 2 REAR /\JF H—F R iE [ TECHMICAL [ MuxeD [ Fst - B B SHIM
[ M15x135x25mmT=55(gold) [ 7oA TOTANEIR T OTRR ey ™
' ' : 7 mm
[0 M15x13.5x25mmT=575 (purple) [J Tiﬂggﬂﬁ 0 Ew [] MEoium m}- | L ' i
[0 M15x13.5%25mmT=6(blue) O E E REAR
ESC BATTERIES % T
[ M15x13.5x%25mmT=6.25 (orange) [] ESC PrT— SHIM S
[0 M15x135x25mmT=65(pink)  [J 20Dy WING mm| | —0 1 |
0 M15x135x25mm T=6.75 (green) []
ARMATURE TIMING TIRES / 8 —
[0 M15x13.5x25mm T=7 ( white ) a EHEF AT
O M1.5x13.5x25mmT=7.5 { silver) O
MOTOR BRUSH FACE
Bitien E—l— + Fsior—a - WH
OIL / W + BRUSHCOMP.
A JL/W F7LHR %ﬁﬂ‘
o m PINION/ T SPUR GEAR/T _
T E=FT AIN—ETF/T ANTI-ROLL BAR/ 7 2»FB—]JLi\—
) O0—F/mm p/ T p/ T FRONT/Z0k REAR /7
REBOUND %
IAVELE TRANSMISSION / b5 A3 w3l B Soft /YT (D=12) L]
[]ves []nO ;ﬂ;fﬂlﬁfiﬂ []¥es []no FRONT/ 20k | REAR / JF [] softmedium / YZREF17LD=13) [ |
W BALL DIFFERENTIAL / H—A-F7 ] [] Medium / ST AF L (D=14) []
O-RING ON SHAFT
[(JY¥es (N0 | Shizous st [1Yes []No H ROLLER DIFFERENTIAL / A—3—F2 ] ] Hard//\—F (D=15) ]
[] GEAR DIFFERENTIAL } P57 [] ] ———— 0
HOLES IN PISTON DIFFERENTIAL T 27 Leir ol | w] iz
E Ak M—IL 8 |
E B ol | | oo anen s
I
O O O O O 0d O O 0O :
COMMENTS / 2 X9k oosE WEDRIM TEHT | LS MEDILIM Ty ;
ONE WAY DIFFERENTIAL = MIDDLE ONE WAY PULLEY :
A LR SR 2xAT—)— '
ST IAN O 260 O | Q5w pf [ Sees oesiser 1 WEsT mam




Spare Parts & Optional Parts /| ANTIN—") & FTaFIbix—)

P
- .
& ﬁ% %% LW:_J":L;;E:?

SAK-U102 ¥410
Rear Suspnsion Arm
WFHAF—=L

SAK-UT01 ¥610
Front Suspension Arm
OZhHAT =L

S5AK-U103 ¥410
i Hub 4 degree
CINT [4E)

SAK-UT04 ¥4610
Rear Hub (2 Degree)

TN (2E)

SAK-UT0S5 ¥610 SAK-U106 ¥610 SAK-U107/WO ¥1990

Knuckle Battery Holder Plastic Graphite Rear Shock Tower
Fu 7l Replacement ISITARITY3v 73D

T —Fmi " —7F52

Fou i (3EE )

SAK-UTOS8/WO ¥2300
Graphite Upper Deck
FSTrA TP wii—Tvd

SAK-UTO?/WO ¥5050
Graphite Main Chassis
G227 A vy —is

SAK-UTTO/WO ¥1530  SAK-UTT11/WO ¥410

Graphite Front Shock Tower  Steering Link Holder
GFITFAPIAURrawdRT— AFFUN) T F IS —

SAK-UTTZ/PE ¥1840
FO75 Aluminurm Floating

SAK-UTT3/PE ¥2300
FO75 Aluminum Steerng

SAK-UT14/PE ¥1840
J075 Aluminum Bulkhaad

servo Mount System Cover _ :
FO7TSFILE 7 A— T4 FO75FILZRAT T FO75TILZ Lo~y FA—
H—fwab AT,

SAK-UT15/PK ¥2300
FO075 Aluminum Bulkheaod
FO7SFILZ b~ F

SAK-UT1&/PK ¥920
FO75 Aluminum FR-0
Suspension Mount
FOPSTILEH A <722 |FROEE)

SAK-UT17/PK ¥3060 SAK-U118 ¥230

7073 Aluminurn Motor Mount pear Suspension Quter
JOPSTILEE—R—TIUF  pip set
PR Wilw bl a4 o

SAK-U119 ¥230

7075 Alurminum

Mé x 26 Post

FOTETILE Ma x 26 KA R

SAK-UT20 ¥230
Differential Pullsy - 40T
AT F 7 F——

SAK-U121/PK ¥2300
20T Gear Adaptor
T FrraTa—

D

S

N
A

& &)

~—

SAK-U122 ¥2450
40T Gear Differential

SAK-UTZ21A ¥310
M5 x 30 Main Shaft

SAK-U122A ¥610

ear Differential

SAK-U122B ¥440
407 Gear Differential

SAK-U122C ¥310

3.5mm Universal Shaft

SAK-U123 ¥4540
Battery Strip

SAK-U122D ¥310

4mm Universal Shaft

M5 % 30 A v T AT 777 Outer Joint Plastic Replacement Cushion Cushion Iy FU=~kt
XTTFIToa—igq ) FPFITFAFDEERR) 3.5mm A5y 7R dmm 28— e T R
Fuiiqls AR

e ® ||E
| - 5i® ©> NI =
coming soon coming soon &b =) i (o) ) w

. : & S sy a
& 2 SRS
& @@

SAK-UT24 ¥4540 SAK-U301/WQO ¥5050
Low Friction Rear Belt 189 Graphite Main Chassis
O=2U22322 )7~ 189 (Hard Type)
FIIPA AL iy —i
IN—FE217)

SAK-X5104 ¥610
Front Upper Bumper and

SAK-U302/WO ¥2300
Graphite Upper Deck

(Hard Type) aervo Horn Set
FZIFA PP un—TuF O iN— I —A
Ih—FR17) H—FRE—v

SAK-XS110C ¥230 SAK-XST110E ¥440
zear Differential Spacer et Gear Differential D-Ring Set

FTFIAA—Y =1l Frr70Usdevk

SAK-XS110A ¥440
Oifferential Gear St
FA¥FTFLUE

¥
Uy
5

&

&

SAK-XS110F ¥230
MZ2.6x8 Flat Head Screw

(10pCs)
M2.6%8 FSwbkp FAS)a—
{10pcs)

SAK-XSTT1 ¥310
Stesring Post
ATTIGHRAE

SAK-D113 ¥2140
swing Shaft D44mm
ZA w7 B DAdmm

SAK-DI27 ¥440

M3x28rmm Shock Shaft [4pcs) Tilarum Coalad Max
M:.'!_ ¥ Eam R, Ly |qp¢ﬂ Jamnrm Shock Sheft .-‘1F'ff-‘-.

SAK-D127U ¥1220 SAK-D134 ¥920
Plastic Solid Axle

FIAF BT A

SAK-X07 ¥440
Bearing Housing {4pcs)
i e X ATV 2T I (dpes)
ZEBMmMEF A T [dpos)



Spare Parts & Optional Parts /| ANTIN—") & FTaFIbix—)

i S

SAK-X08 ¥6%0
Low Friction Front Belf

=

00|\ &=

SAK-XZ21 ¥380 SAK-X22/PK ¥1220
Aluminium Axle Fin Holder 2 Piece Suspension

SAK-X12A ¥770 SAK-X20 ¥310
Uper Linkage Spacer 38t Foam Bumper

SAK-X23/PK ¥1220
2 Piece Suspensicn

SAK-X27 ¥2750
25K Driveshaft

514 (Bando) Tui— o r—3 R, F—Li— FILET22ILE RIS —  Mount FR-0 Mount RF-0 HAFZwaew T
e R A t/L—h AT Sb FRO RIS — AT R RO
o Lo Lo

bl

elts

SAK-X28B ¥740

>
AN

SAK-X27D ¥420

141

SAK-XZ28A ¥1840

o

SAK-X27A ¥920

SAK-X27B ¥760 SAK-X27C ¥4620 SAK-X28/PK ¥3820

55K Swing Shaft 55K Quter Joint S3K Joint Cose 53K Cross Joint Sdmm Aluminum Qil Domper Aluminum Oil Damper Body 7075 Aluminum Oil Shock
For #SAK-X27 For #SAK-X27 For #SAK-X27 For #SAK-X27 et (FTFE Coated) [FTFE Cooted) Bottom Cap (4pcs)
BSAK-XITRHRA v 7 #SAKXZTRAT 98 —Ta4 vk #SAKXTRYIC T —A #SAKNTRZOZA T3 >k SammrIbIA AL - vk TILEA LT R T — FOFSFILE A A i g v fi b
(ZINEOZTER) (SRR (= MHEDIEER) (ZEHEDEER) (7 7RI —F1 ) (Fo0>a—F 0 E LT dpes)

e =

oS

c=

L@ @

aAK-X28C ¥920
JO75 Aluminuwm Ol shock

SAK-XZ28D ¥920
FO75 Aluminum Qil Shock

JRAC-5G4880F ¥230
48 Pitch Spur Gear 80T

IRAC-5G4885F ¥230
48 Pitch Spur Gear 85T

JRAC-5G4880 ¥540
48 Pitch Spur Gear 80T

JRAC-5G4885 540
48 Pitch Spur Gear 83T

TBS-5AKUL/VT ¥1840

Titanium Turnbuckle Set

Upper Cover [4pcs) Adjust Ring [4pcs) (Plaistic) [Plastic) 48 EwF A \—ETROT 4B By F A —ETRET FRAA—A Ty
FIeSA A g ia P FOTEF IS A A N 3o id P 2 4 48T AN —F 0T 4B T A —H TReT
N—hi—(dpcs) AR dpes) (FAFw (FAF )
»r .
X
@@ (=) \}}}:Eﬁﬁﬁthg
®0o50 KA
& ] e = @ h";‘?}“ .
e o @ ﬁﬁ#th “ﬁﬁ::
Mhane *

BS-SAKUL/VT ¥1990
Ball Bearing Set
R~ F v b

TS-SAKUL/V1 ¥5350
Titanium Screw Set
FR A ) 3 —H 2|

SAK-14 ¥310
Chassis Downstops Protection Flate

SAK-271 ¥920
Suspension Inner Titanium Coated Pin Set

SAK-40G ¥760
44mm Swing Shaft 7075

y—iDownstopstRaE 7 L —F YARA T —F2a- vk A4MMA A 2T 2w 7 b
SAK-18/PK ¥740 SAK-29 ¥740 SAK-42 ¥310
Suspension Mount BF-0 Roling Center Shim Set King Fin Post
#Z22oHRFOE) Qg — vk FdE R
SAK-19/PK ¥760 SAK-40 ¥1840 SAK-50 ¥760

Suspension Mount RF-05
A7+ RF-5E)

SAK-20/PK ¥740
Suspension Mount RR-0
A<+ RROME)

SAK-21/PK ¥760
Suspension Mount RR+10 (ER1 Degree)
AT RRE)

SAK-22/PK ¥740
Suspension Mount RR+20 (RR2 Degree)
HAR s (RR2HE)

SAK-23/PK ¥760
Suspension Mount RE+30 (RR3 Degree)
HZ277HRRIE)

SAK-24/PK ¥740
sSuspension Mount RE+40 (RR4 Degree)
AT RRAE)

SAK-27 ¥230

Suspension Inner Pin Set
HAALF—E vl

Universal Shaft 46mm (2pcs)
45mmIZi—H ki vy 7 - {2pCs)

SAK-40A ¥920
4smm Swing Shaft
46mmAT v 7k

SAK-40B ¥310

Universal Shaft Roller
A==y 70—5—

SAK-40C ¥740

Universal Shaft Quter Joint
A=+ TP IR—2 g4k

SAK-40D ¥760
46mm Swing Shaft - Heavy Duty
46MmMAA »F e FHANE—Fa1—FT1—)

SAK-40E ¥1840
Universal Shaft 44mm (Steel) (2pcs)
AF—ILB4dmm I =/ —H Ly T R (2pCs)

SAK-40F ¥760
44mm Swing Shaft - Heavy Duty
44mmMA A 2 F e M NE—=F2—F1—)

Body Post & Bumper
RFa—RA RN —

SAK-58/BL ¥740

Belt Tension Post
a1 V) ol o S o

SAK-58/FK %740
Belt Tension Post
ik g F A R

IRAC-PN2010 ¥150
2 % 10 Steel Pin
2x 10ZAF—JLE

3RAC-B54806/FPK ¥440
4.8mm Ball Stud L=é (10 pcs)
4. 8mmA—ILA% v FEémm (10pcs)

3RAC-BS4810/PK ¥440
4.8mm Ball Stud L=10 (10 pcs)
4. 8mmaA—/LA%y FR10mm (10pcs)

IRAC-BS4BHS/PK ¥440
4. 8mm Hex Ball Stud L=5 (10 pcs)
4. 8mm Hexdt—ILA v FESmm (10pcs)




Spare Parts & Optional Parts /| ANTIN—") & FTaFIbix—)

RAC-NS40/PK ¥610
4mm Aluminum Locknut Serrated (Bpcs)
dmm ALOw 7w MO FUEE) (8pcs)

3RAC-B54804/TE ¥1530
075 Aluminum 4.8mm Ball Stud L=6 [10pcs) - Teflon Coated
70757124 Bmm F— LA 2y FESmMmmM 10pcs) - 770w —F124

JRAC-BSS58H4/TE ¥1530
FO75 Aluminum 3.8mm Hex Ball 5tud H=4 [10pcs) - Teflon Coated
7075 PILZ5.8mm Hexfi— LA Ry FEAmm (10pes) - 770 0—F104

JRAC-DPO1/PK ¥410
Shock Spring Base Cover 13mm
13mm ALs/guw T ) F =2 hi—

SRAC-DPOZ/PE ¥&10
Shock Spring Base Cover 13mm|offset-1)
13mm ALZqu@ X T FA—ZhI—(F 7w k-1)

JRAC-DPO3 ¥459
Damper Cartridge Liners
A —BAPOMEK R LAAN—F—Fwi

ARAC-DPO4 ¥459
Machined POM 3 Hole Damper Pistons
o i—HPOMEZ e 3R —) 1

IRAC-DPOS ¥45%
Machined FOM 4 Hole Damper Pistons
AN —=RHPOMEZ b2 edifi—)l

3RAC-DPOs ¥1224

Darmper Shaft Titanium Coated
Lo —2e7+F4220—F

JRAC-SWO03 ¥380
Stainless Steel 3mm Shim Spacer 0.1 /0.2/0.3 Thickness (10pcs each)

AT LAZF=IL3mmis LZA—%— 0.1/0.2/0.3E & 10pcsA)

JRAC-SWO05 ¥380
Stainless Steel Smm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)

AT LAZF =I5 mmi LZA—4%— 0.1/0.2/0.3E{&10pcsA)
JEAC-SWI0D ¥480

Stainless Steel 10mm Shim Spacer 0.1,/0.2/0.3 Thickness [10pcs each)
AT L ARAF—I10mmE LAAN—4— 0.1/0.2/0.3F (& 10pcsA)

TS-BSM306M ¥380
M3 x & Titanium Button Heod Hex Socket - Machine (10pcs)
M3 x & FRrRR A~y FHex W vk - 224 10pcs)

TS-BSM30BM ¥.380
M3 x 8 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 8 FRrRR oy FHex W vk - <224 10pcs)
TS-BSM310M ¥380

M3 x 10 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 10 Farfav~yFHexW vk -2 22(10pcs)
TS-BSM312M ¥380

M3 x 12 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 12 Farfas~yFHexV vk -<22(10pcs)

TS-FSM306M ¥380
M3 x & Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x &6 FRZZvb~yFHexY ru bk - <22 10pcs)

TS-FSM308M ¥380
M3 x B Titanium Flat Head Hex Socket - Machine (10pcs)
M3 X B FE7Z3 vk v FHexW vk - <i2/(10pcCs)

TS-FSM310M ¥380
M3 x 10 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x 10 Fa225vk~owFHexW vk - T3 2(10pcs)

TS-FSM312M ¥380
M3 x 12 Titanium Flat Head Hex Socket - Machine [ 10pcs)
M3 x 12 F2277vk~wFHexW vk - 9222 10pcCs)

SRAC-TR325 ¥430
44 Titanium 3mm Turnbuckle - 25mm (2pcs)
&4F 2 23ImmaE—121 Vel - 25mm(2pcs)

JRAC-TR328 ¥430
&4 Titanium 3mm Turnbuckle - 28mm (2pcs)
64F 2 3mmA—1a Ve d il - 28Bmm(2pcs)

JRAC-TR332 ¥540
&4 Titanium 3mm Turnbuckle - 32mm (2pcs)
64F A 3mmAE— 1 VeIl - 32mm(2pcs)

SRAC-TR340 ¥540
&4 Titanium 3mm Turmbuckle - 40mm (2pcs)
G4F 2 3ImmAE—21 Vil - 40mm(2pcs)

IRAC-WF305/PK ¥340
Aluminium M3 Flat Washer 0.5mm [ 10pcs)
AL M3ZZ v R0.5mm7wie—(10pcs)

JRAC-WF310/5/PK ¥340
Aluminium M3 Flat Washer M3 x 5 x Tmm (10pcs)
FILEM3ZZ v R wirry—M3 x 5 x Tmm (10pcs)

IRAC-WF310/PK ¥340
Aluminium M3 Flat Washer 1.0mm (10pcs)
ALM3IZZwR1.0mm7wir+—(10pcs)

IRAC-WF315/FPK ¥340
Aluminium M3 Flat Washer 1.5mm (10pcs)
ALM3IZZwR1.5mm7wis+—(10pcs)

RAC-WF320/PK ¥340
Aluminium M3 Flat Washer 2.0mm (10pcs)
AL M3ZZwkR2.0mm7vi+—(10pcCs)

JRAC-WF325/PK ¥340
Aluminium M3 Flat Washer 2.5mm (10pcs)
AL M3ZZ2wk2.5mm7vi+—(10pcCs)

3RAC-WF330/PK ¥340
Aluminium M3 Flat Washer 3.0mm (10pcs)
AL M3ZZvR3.0mm7wire—(10pcCs)

JRAC-WF335/PK ¥340
Aluminium M3 Flat Washer 3.5mm (10pcs)
AL M3ZZwkR3.5mm7vire—(10pcCs)

IRAC-WF340/PK ¥340
Aluminium M3 Flat Washer 4.0mm [ 10pcs)
AL M3ZZ v R4.0mm7Tyir+—(10pcs)

3RAC-WX124/PK ¥770
Wheel Adaptor (4mm) - Thick
et — LT E T R —(4mmE)

IRAC-WXI125/PK ¥770
Wheel Adaptor (Smm) - Thick
Fa =T ET2—(EmmE)

41502 ¥410
Fivot Ball - Heavy Duty (8pcs)
Edy kF—il - ~E—7a1—7(Heavy Duty)(8pcs)

WH-26/WI/V2 ¥310

1/10 Touring Rim Set Ver. 2 (4pcs) Omm Offset
1102 —be =025 Law bVer.2 (4pcs)
Omm A7tk




[~ YA e [ ;.F
I N VA Y~ TN Y

www.dracing.com.hk

Copyright © 2013 World Space CAD Industrial Co. / SR E &5



